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SHANGHAI EASCO ELECTRICAL CO.,LTD.
N-7 No.105 Lane 1159 Kangiao East Road Pudong New District Shanghai China

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description
SGS Ref No.

Buyer

Manufacture

Supplier

Country of Destination
Sample Receiving Date
Test Performing Date
Test Performed

Test Result(s)

: CABLE TIES

: GZIN2006031411MR

: GLOBAL

: SHANGHAI EASCO ELECTRICAL CO.,LTD.

: SHANGHAI EASCO ELECTRICAL CO.,LTD.

: GLOBAL

: Jun. 18, 2024

: Jun. 18, 2024 to Jun. 27, 2024

. Selected test(s) as requested by applicant

. For further details, please refer to the following page(s)

Signed for and on behalf of
Xiamen Branch, SGS-CSTC Co., Ltd.

e/ g

Beck Hong
Approved Signatory
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Summary of Results:

No. Test ltem Test Method Result Conclusion
Light Ageing Test- ISO 4892-3:2016 Cycle 1 &
1 Grey scale: 4-5 /
UV Exposure ISO 105-A02:1993/Cor.2:2005
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
/- Not Apply to the judgment.

Original Sample Photo:

Sample A
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Test Item: Light Ageing Test-UV Exposure
Sample Description: Plastic product
Test Method: ISO 4892-3:2016 Cycle 1 & ISO 105-A02:1993/Cor.2:2005
Test Condition:
Exposure cycle:
ISO 4892-3:2016 Cycle 1
Lamp type: UVA-340

8h UV at (60+3) °C BPT, 0.76W/(m?snm)@340nm
4h condensation at (50+3) °C BPT

Exposure duration: 72h
Test Result:

Sample Grey scale
A 4-5
Note: According to ISO 105-A02:1993/Cor.2:2005, the grey scale was determined under the D65 standard light,

with scale 5 as the best and scale 1 as the worst.
Remark: This test was subcontracted to Guangzhou Branch, SGS-CSTC Co., Ltd.
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Test Photo:

During test Reference sample Tested sample

Equipment Information:

) ) o Next Calibration
Equipment Model Equipment No. Calibration date dat
ate
UV Accelerated
) QUV-Se GZMR-AG-E188 2024-03-13 2025-03-12
Weathering Tester
Colour Assessment
Cabinet CAC60 GZMR-AG-E003 2024-05-13 2025-05-12
abine

The testing report/certificate only refers to the sample(s) tested.
***End of Report™**
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